tll A | ’ 8”'%98 f‘e“ 5@33% Blsmnn s U s,
-compac 5@%%%%{%% f’ﬁa‘_é \éUi?‘
3.5—=vhsnasy R pER

YOOF2161 (1997.09.01)

2 BEEERF(T~a8) A=) 4UR-0T D= 4JA-DTZA
7 @F\x FUEL INJECTION PUMP (W/B00 [BA4H-DIZ (e 4JH-DTZY

C= WH-DTZP |- 4

VAN BRRES
REr . | V|0 PARTS No. g"/“"‘/3 DESCRPTION  {7&

i 1 . 729595-51390 —1F0#>7 ASY(F-200% FULE INJECTION PUMP [T
q -1 . 729 391 |FORYT ASY(7-20u% FULE INJECTION PUMP | 1
6@

o

0185 ) (B=E/#00200 )
N 3 . 26022-060162 | #43¢7 M 6X 16 SCREW M 6X 16 9
I13-1 | 26022-060162 #4347 M 6X 16 SCREW M 6X 16

(A=E/#00185 ) (B=E/%00200 ) (C=E/#00156 ) (DFE/#00156 ) (E=E/#0015§ )
4 |.. | 129470-51040 | Baa7t CAMSHAFT P
2
1

5 o 122710-51050  |<7Y»i*0~7 BEARING, ROLLER

6 .o 129470-51060 | <773y RETAINER /
I
H = Remparks

(1) F=R baURUE— &, 4H-DT. 4IH-DTZED BOOST COMPEMSATOR TYPE.

E/# 00155 £ TId. BREXHBELET OPTIONAL PART, TO E/# 00155,
(4JH—-DT,4JH~DTZ)

[}
™
~)

[7:}
O
&»_5}\ — =}

—_

o N\in o

—_ N —
—_ N —
N

(@ B No.(REF.No.)
YR FEDEHEN..EA SR NEEORERHS—BUERIMES NS HYET.
#) 1SR PRE UZ FEDEENo.
1 1 €:-)) — (EE®)
ERMESEEN, R KOBARFBVRIOA S FEZBLTOIEANHUET,
@ LRI (LEV.)

o RRLTWD JEIDOHZELANIVEFURFORFERLET. ((REBIKTT)

oo ... 2y ICEENDFBRTYT.

LA SR EYy ICEENSFER (o RNIIHERA) _CT

E) ERFIWRZOASRAMI—EEBALTHYETH, YR MIITEHLTEY ZEA.

ZE E ¥ — ¥

AIEER L7e/—Uh 4o 0d ICI3E<, SAFRICHRIAEESRELABRICONT "1 "EIN

RRENET,
@E # # R %

BAZEESTONIEEE. ZOBRICHLTTROERETESERINET.

2S5 E&EE " 5
N |18 =2 #| i8R BBRICHLTERMESEY, ZOMIEL,
Q |18 2K | 3aE. BRSCHLTEREEL. TOBIEY,
R |18 =B< #| # - BB&WHICHL TEHRMF Y,
S |IB 35T | 5 IBMERAICH L TERMEL,
W FFIEM & 12 o =B,
z Bl X N7 2R &R
F BRTE. ERMEL. ELESHSty Mo TERESY,
K FERERDOHDEE,
G ®©B 5 #
BROSTEENLEICIE. BRINIBSERORESHS (A) ~ F) BECETEINET,
Aons & & No ERie B & No
C FwvFNo. AT L vH No. M A No.
D K4 7 No. T ;>4 4 No.
E I No. E )X mEBER

E1) ESOROBFBERZETHLTLIHROHYET. (B X 1996. 01
E2) RESEOIXXX(E, BREEOFERE. RESEIEETEALD AT,
E3) (A=E/#00185) (3 ADBERER (=4JH-DT) DHRREERBESHIT.E/# (=T > > No)Bs
00185 SHLIETH D I LERLET,
® fmE()<— az)l:ﬁ

Sample of manu&. Dowh & JES) ERRLTHY 7. . B
https://www. arepgwmg %‘E&ﬁ%ﬁﬁ% @Ff&éﬁ%ﬁ_—#ﬁM&-@)@ﬂ&ﬁ&ﬂﬁﬁ%%ﬁ'ﬁ%&%&%ﬁ&bj12005/

Reference 0-1

0-1


https://www.arepairmanual.com/downloads/takeuchi-tb53fr-mini-compact-excavator-parts-manualbook-no-bj1z005/
https://www.arepairmanual.com/downloads/takeuchi-tb53fr-mini-compact-excavator-parts-manualbook-no-bj1z005/

Product: Takeuchi TB53FR Mini Compact Excavator Parts Manual(Book No.BJ1Z005)
FuIPthoWnIog,%émgtﬁ‘g:'//www.arep?ﬁ?ﬁ{éﬂﬂﬁfco%%own’oads?takeuchi-tb53fr-mini
-compact-exXddbdrlparts-manualbook-no-bj1z005/

Sample of manual. Download All 82 pages at:
https://lwww.arepairmanual.com/downloads/takeuchi-tb53fr-mini-compact-excavator-parts-manualbook-no-bj1z005/

Reference:0-1 Page:0-1


https://www.arepairmanual.com/downloads/takeuchi-tb53fr-mini-compact-excavator-parts-manualbook-no-bj1z005/
https://www.arepairmanual.com/downloads/takeuchi-tb53fr-mini-compact-excavator-parts-manualbook-no-bj1z005/

Engine for TB53FR 4TNE88-ETBZ

How to read this Parts Catalog.

1. Parts mentioned in this Parts Catalog may not necessarily be standard equipping parts.
2.Parts change may be made without prior notice.

3.Form of this Parts Catalog.

. . X Py YOOF2161 (1997.09.01)
2 PENEH AR 7 (T—aA) ([&=Jaim-01 D= 4JH-DTZA
1 (@@ FUEL INJECTION PUMP (W/BOO »4JH-DT2 E= 4JH-DTZY
|c= \4JH-DTZP F=
REr Kb, |(0v|] pARTS No, | B ® pescreion (BB
) 1 . 729595-51390—F0f7 ASY(7-29%  |FULE INJECTION PUMP | T 1; 1! 1; 1 :
-1 . 729595<51391 - |FO#7 ASY(7-2v%%  FULE INJECTION PUMP | 11 1% 11 1} 1 N
q ® (o015 ) E=£/400200 ) e
N 3 . 26022-060162 |33/ M 6X 16 SCREW M 6X 16 9. 9 9 /9/9
13-1 |.. | |26022-060162 |#<3%/ M 6X 16 SCREW M 6X 16 4 4 474 4 K
(A=£/400185 )(B=E/#0d200 ) (C=E/#00156 ) (D+E/H#00156 ) (E=E/#00156 ) /
4 s | 1129470-51040 |hkyx7b CAMSHAFT /y (R R FA
5 oo | 122710-51050 |<7v5%0-5 BEARING, ROLLER 20 20 20 2 2
6 |- | l120470-51080 |<rush RETAINER / 1o
B = Remparks
(1) =R baPRE—F{FE, 4H-DT, 4IH-DTZE B BOOST COMPEMSATOR TYPE.
E/#00155 £ T, HEXHMELET OPTIONAL PART, TO E/# 00155,
(4JH - DT,44H - DT2)
@ Ref. No.
The Ref. No. in the list may not be accord with the Ref. No. on illustration.
(Ex.) liustration No. List head No.
1 1 (Befor change) e 1[:_ﬂ (After change)

When interchangeable symbol N, R, and K, illustrations for new parts are sometimes omitted.
@ Lev.(Level)
Indication and Meaning of Level
Level : Hereunder is given the relation among the number of dots(+),the level and the nominal parent- child relationship.

* e Parent parts(Assembly parts)
oo e Child parts included in "+" (Semi- Assembly parts,component parts of Assembly parts.)
coe ... Child parts included in "+ +", Grand- child parts in terms of "+".

(Compornent parts of Semi- Assembly parts.)
Note) A parts of non- sale parts are illustiated but not listed.
® Change Mark
Change Mark "I” is given to the part for which a desigh change was made at this time.
The design change was not shown in the last published Parts Catalog.
@ Interchangeability Mark
In the case where a part change took place,one of the following interchangeability marks is indicated for that part.

Symbol| interchangeability Contents note
N Old =22~ New|New Partis interchangeable for Old Part but not interchangeable conversely.
Q |0 i New | New Part is not interchangeable for Old Part but interchangeable conversely.
R |Old &< New|New Partis interchangeable for Old Part and vice versa.
S |Old =35 New|New Partis not interchangeable for Old Part and vice versa.
w Part newly added.
Z Part discontinued.
F Not interchangeable single part but interchangeable by set of the related parts.
K Changed only in quantity used.

(® Effective Machine No.

When a part is changed,Effective Machine No. of a Model for which the part is applicabie is indication
in each column of (A)- (F).

Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. M Machine No.
D Drive No. T Tractor No.
E Engine No. Notel) 3% Date

Note1) Date may follow the symbol in some cases. (Ex.) 3 1996.01
Note2) As far as engine models shown by "XXX” are concemed, the modification of the parts couid not be
predicted or the engine models themselves could not be identified.
Note3) (A=E/#00185) means that the design change on the part has been effective for the model at the
column (A)(in this case, for 4JH- DT) on and from E/#(Engine Serial Number) 00185.
® Remarks Mark
Figures or alphabets (Symbols) are entered in the remark column.

The comments(remarks)on the pertinent parts are indicated in the lower part of the list by the same symbols
as those stated above.

Reference 0-2



AhhhkkhkhkhkhkhkAhhkhhkhhkhkhkhkAhkhAhhhhhhkhkhhkhkhkhkhhkhkhkrhkhkhhhkrhkkhk

*
*
*

B2R CONTENTS

*

(PC NO.YOOD6851) *

Khkkhkkkhkhhkhhhhhhkhdkhhkhhhhhkhkhhkhkhhhkrhkhhkhkdkkhkhhkkdkhkkhkdkhkki

29EINO. 19%2 A GROUP NAME o¥y=-23u
GROUP LOCATION

T ouoavI™oYy”2 CYLINDER BLOCK 1A02

2 F4Py-2A GEAR HOUSING 1A03

3 731K IIbN0IN 2N & TN FLYWHEEL HOUSING & OIL SUMP 1A04

4 DYIANNYRY & KN oRYL CYLINDER HEAD & BONNET 1A05

5 F1o%IZk-IbFY & TIP2Y-7 SUCTION MANIFOLD & AIR CLEANER 1AQ06

6 Mf*?:m-WF“ & ¥1LoY EXHAUST MANIFOLD & SILENCER 1AQ7

7 NLIYIL & TJhNoFny CAMSHAFT & DRIVING GEAR TA08

8 230797+ & E°AbLY CRANKSHAFT & PISTON 1AQ09

9 LOYATL LUB.OIL SYSTEM 1A10

10 CWIATL COOLING WATER SYSTEM TA11

11 FO229%ike2° FUEL INJECTION PUMP TA12

12 bfn“i GOVERNOR 1A14

13 FO229PA\“2 FUEL INJECTION VALVE TA16

14  FON°12° FUEL LINE 1801

15 AI3=-F17“%-3 STARTING MOTOR 1B0Z2

16 INIrb-2 GENERATOR 1B03

17 NeYFoeYh GASKET SET 1B0OS5






Engine for TB53FR 4TNE88-ETBZ
CYLINDER BLOCK

Y00D6851

4TNEBB- (E) TB (4, Z)

STy
CYLINDER BLOCK

Reference

Figol

01



CYLINDER BLOCK

REF NO. PARTS NO. Description Q" ty 1 R
1 729407-01561 CMP BLOCK ASSY, CYLINDER 1
5 124160-01910 - PT1/4 - PLUG PT1/4 2
6 124160-01910 - PT1/4 - PLUG PT1/4 1
7 171051-01921 - NPTF1 - PLUG 1
8 129150-02020 - ( - BOLT, METAL CAP 10
11 23876-010000 - PT1/8 - PLUG PT1/8,SCREW 1
12 129001-01250 - 50 - PLUG 50 1
13 27241-120000 - 12 - PLUG 12 2
14 27241-300000 - 30 - PLUG 30 8
15 23876-030000 - PT 3/8 - PLUG PT3/8,SCREW 1
24A 129001-02930 - CMP(STD ) - MAIN BEARING SET 5 3)
25 129150-02930 - - METAL, THRUST 2
28 129795-02411 - (A - BUSH, CAMSHAFT 1
29 26106-080162 8X 16 BOLT M 8X 16 PLATED 2
30 129150-01200 STUD, CYL. HEAD 18
31 129407-01340 GASKET,CYL.HEAD 1
32 129150-02870 U.S=0.25 MAIN METAL US=0.25 5 (1) (U.S=0.25)
35 129150-02940 0.25 2 =1 METAL,THRUST.25 2PIE 1 ) (0.5=0.25)

Reference:Fig01 Page:01



Engine for TB53FR 4TNE88-ETBZ
GEAR HOUSING

Y00D6851

4TNEBB- (E) TB (4, Z) ¥V7_X
GEAR HOUSING

Reference  Fig02



REF NO.

PARTS NO.
719810-01500
129795-01800
129400-01520
121450-01560
124160-01751
124240-01871
129795-01950
129150-03100
121850-51960
24311-000160
24311-000320
26106-080122
26106-080162
26106-080162
26106-080202
26106-080452
26106-080552
129001-91841
26366-080002
22190-080002
22190-080002
121023-01550
24341-000240
26106-060162
977770-01212

Reference:Fig02

8X22
(
(Ho-P

( -
(FoP )
1A P 16.0
1A P 32.0
8X 12
8X 16
8X 16
8X 20
8X 45
8X 55
MBX85(
8

(
(

1A'S 24.0
6X 16

)
)

8
8

Description

HOUSING ASSY
SEAL, OIL
FLANGE ,GEARS
STUD M 8X 22
CAP, LUB.OIL
COVER, HO-P
PIPE, KNOCK

RETAINER

0-RING, F.I.
0-RING 1A P-
0-RING 1A P-
BOLT M 8X 12
BOLT M 8X 16
BOLT M 8X 16
BOLT M 8X 20
BOLT M 8X 45
BOLT M 8X 55
BOLT M 8X 85
NUT M 8

SEAL WASHER
SEAL WASHER
COVER, BLIND
0-RING 1A S-
BOLT M 6X 16
GASKET, LIQU

M
M
M
M
M
M

GEAR HOUSING

, GEAR
HOUSING
SUPPLY
L=18

PUMP

16.0

32.0
PLATED
PLATED
PLATED
PLATED
PLATED
PLATED
PLATED

8S
8S

24.0
PLATED
1D

PR RPRPAERORWONWRAERNRRERNNRRPWOREE

Q "ty

@

Page:02



Engine for TB53FR 4TNE88-ETBZ
FLYWHEEL HOUSING & OIL SUMP

Y00D6851

4TNEBB- () TB (1. 2) JARANNTIDT & AW
FLYWHEEL HOUSING & OIL SUMP

Reference  Fig03 03



REF NO.

N -

PARTS NO.
129100-01580
129612-01600
119620-01750
26206-100252
26206-100302
129400-01770
171301-01640
24341-000250
129400-01730
26106-080162
26106-080252
26106-080452
129100-01580
129100-01640
129795-01780
129486-01670
26106-080352
977770-01212

Reference:Fig03

0

(
10X 25

8X16

10X 30

(
(22)

CMP
1A'S 25.0

8X 16
8X 25
8X 45
8X16
CmP

8X30
8X 35

& FLYWHEEL HOUSING & OIL SUMP

Description
PARALLEL PIN 8X16
HOUSING, FLYWHEEL
CAP, FLYWHEEL COVER
BOLT M10X25
BOLT M10X30
SUMP ASSY, LUB. OIL

PLUG M22

0-RING 1A S-25.0
SPACER, OIL SUMP
BOLT M 8X 16 PLATED
BOLT M 8X 25 PLATED
BOLT M 8X 45 PLATED
PARALLEL PIN 8X16
CASE ASSY, OIL SEAL

SEAL OIL
BOLT M8X30,COLLAR HD
BOLT M 8X 35 PLATED
GASKET, LIQUID

Q 'ty

PWORRPNANRARRPRPRERIOREN

R

@

Page:03



Engine for TB53FR 4TNE88-ETBZ
CYLINDER HEAD & BONNET

YO0D6851
ATNEBS8- (E) TB (1, Z)

YUVLLUVINR AN OZ SN
CYLINDER HEAD & BONNET

Reference  Fig04

04



REF NO.
1
2
3
4
8

10
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
34
35
37
38
39
40
41
42
43
44
45
46
49
50
51
52
61
62

PARTS NO.
171350-03090
124736-07900
26106-080142
129407-11700
120130-11860
129150-11810
26216-060202
27241-400000
129100-11100
129100-11110
129795-11120
129795-11180
27310-080000
121400-11340
124460-11340
129150-11370
22351-060012
26366-060002
119625-11900
119625-11880
119625-11870
129500-11240
129155-11260
129155-11270
129150-11280
129550-11290
129100-11650
129150-11230
129150-11750
26226-080182
26756-080002
26106-080252
26106-080502
129400-11350
124160-01751
129150-03020
129150-03070
129150-03080
129550-11310
24311-000320
24341-000500
26106-080162
124160-11360

24311-000120 O

Reference:Fig04

~

L900
M 8X 14
CMP
(suc
6X 20

(INT
(EXH

6.0AX 12

KIT

(
M8XP1.0
(2D 8X 18
8

8X 25
8X 50
CmP

(

1A P 32.0

1A S 50.0
8X 16

1A P 12.0

Pl
L1
BO
HE

SE
PR
SH

BO
BO
BO

KN
0-

CYLINDER HEAD & BONNET

Description
PE, BREATHER
FTER, ENGINE
LT M 8X 14 PLATED
AD ASSY, CYLINDER
GUIDE, VALVE
GUIDE, VALVE
STUD M 6X 20 PLATED
PLUG 40
VALVE, INTAKE
VALVE, EXHAUST
SPRING, VALVE
RETAINER, SPRING
COTTER
SEAL, VALVE STEM
SEAL, VALVE STEM
CAP, VALVE
SPRING PIN 6X12
NUT M 6
RETAINER
AT, NOZZLE
OTECTOR, NOZZLE
AFT, ROCKER ARM
SUPPORT, ROCKER ARM
SUPPORT, ROCKER ARM
SPRING
SHAFT, ROCKER ARM
ARM ASSY, ROCKER
SCREW, VALVE
NUT M8XP1.0
STUD M 8X 18 PLATED
LOCK NUT M 8 PLATED
LT M 8X 25 PLATED
LT M 8X 50 PLATED
NNET ASSY
CAP, LUB.OIL SUPPLY
COVER, BREATHER
BAFFLE, BREATHER
PLATE, SHELTER
GASKET, BONNET
0-RING 1A P-32.0
0-RING 1A S-50.0
BOLT M 8X 16 PLATED
0B
RING 1A P 12.0

Q "ty

WWNRPRPRPRPRPRPRPPNOWOWOO0OO0ORAWONRPARERDONORADMOCOOR_RNORARMRL,ANE

Page:04



Engine for TB53FR 4TNE88-ETBZ

SUCTION MANIFOLD & AIR CLEANER
Y00D6851

4TNEBB- (E) T8 (1, Z) X199V K- VK & IPJU—F
SUCTION MANIFOLD & AIR CLEANER

ROIVEY
LOOSE PARTS

33
36

Reference  Fig05

05



REF NO.

w

PARTS NO.
129407-12100
129407-12110
26106-080202
26106-080802
119910-12210
119910-12560
23000-060000
26013-080222
26013-080222
129100-77500
129100-77510
129150-77511
171340-77520
26106-080402
26106-080802
121855-12060
23000-060000
129612-12680
129612-12560
23000-060000
129612-12690
119910-12510
119808-12520
119866-12541
119808-12540
119140-12680
129259-12570
119869-12220
129612-12270

Reference:Fig05

(INT

8X 20
8X 80

( 8X 22
( 8X 22

& - SUCTION MANIFOLD & AIR CLEANER

Description
MAINFOLD, INTAKE
GASKET, INT .MANOFOLD
BOLT M 8X 20 PLATED
BOLT M 8X 80 PLATED
PIPE, INTAKE
BRACKET,AIRCLEANER
CLAMP 60
BOLT M 8X 22
BOLT M 8X 22
HEATER, AIR
GASKET, AIR HEATER
GASKET, (NON-ASB.)
BEND
BOLT M 8X 40 PLATED
BOLT M 8X 80 PLATED
SILENCER, INLET
CLAMP 60
AIR CLEANER

RING

CLAMP 60

CLEANER ASSY, AIR

- BODY, AIR CLEANER
ELEMENT, OUTER
COVER ASSY
VALVE, UNLOADER

INDICATOR
- - RING
PIPE, EXTENSION
PIPE, AIR INTAKE

Q "ty

PR RRRRRRRRRRNNRNONRRPRPRENNAORRROR R

R

Page:05



Engine for TB53FR 4TNE88-ETBZ
EXHAUST MANIFOLD & SILENCER
Y00D6851

ATNESG- €)T0 (1,2 NEVH-IE & H1UH
EXHAUST MANIFOLD & SILENCER

KoIoE>
H% LOOSE PARTS
17

T
By

14

4TNEBS- (E) TB1

11

Reference  Fig06

06



- & EXHAUST MANIFOLD & SILENCER

REF NO. PARTS NO. Description Q" ty 1 R
1 129402-13101 - (EXH MANIFOLD, EXHAUST 1
2 129950-13111 PK(EXH GASKET, EXH.MANIFOLD 1
3 26366-080002 8 NUT M 8 2
4 26106-080802 8X 80 BOLT M 8X 80 PLATED 6
5 119131-18320 M8*22 BOLT M 8X 22 4
6 26216-080802 8X 80 STUD M 8X 80 PLATED 2
24 170124-13500 SILENCER 1
25 129400-13201 ( ) GASKET, (NON-ASB.) 4
26 26366-080002 8 NUT M 8 8

Reference:Fig06 Page:06



Engine for TB53FR 4TNE88-ETBZ
CAMSHAFT & DRIVING GEAR

Y00D6851
4TNEBB- (E) TB (1, Z)

;

ALIvIN & IRIEY
CAMSHAFT & DRIVING GEAR

Reference  Fig07

07



& CAMSHAFT & DRIVING GEAR

REF NO. PARTS NO. Description Q" ty 1 R
1 129150-14200 TAPPET 8
2 129150-14400 ROD, PUSH 8
3 729402-14580 CAMSHAFT ASSY 1
4 129150-02450 - - METAL,THRUST 1
7 129150-14101 - - D30 - GEAR, CAMSHAFT 1
8 22512-070140 - - - 7X14 - KEY 7X 14 1
9 129100-25061 ( - SHAFT, IDLE GEAR 1
10 129150-25101 CMP GEAR W/BUSH 1
13 129150-25920 - ( - BUSH, IDLE GEAR 1 [€))
14 26106-080452 8X 45 BOLT M 8X 45 PLATED 2
16 129150-25931 (FIP GEAR 1
19 129150-25301 (FI-P BOLT,FI-P 4

Reference:Fig07 Page:07



Engine for TB53FR 4TNE88-ETBZ
CRANKSHAFT & PISTON

Y00D6851
4TNEBS- (E) TB (1, Z)

D793v Ik & EANY
CRANKSHAFT & PISTON

4TNEBB-ETBZ

Reference  Fig08

08



REF NO.
1
2
5
6
8

10
11
12
13
16
17
19
23
24
25
29
30
31
33
35
39
41

PARTS NO.
129407-21100
129100-01580
129150-21200
22512-070140
22351-040010
129795-21661
121850-21680
121111-21501
129612-21570
119865-21600
129001-22081
129001-22500
129202-22300
22252-000260
729402-23100
129100-23910
121550-23200
129150-23600
129001-22901
129001-22950
129150-23610

171301-21650 V

Reference:Fig08

¢

c(

(

(

CmP
8X16

7X14
4.0AX 10

-)
cuP

CMP
SET

26

(
CMP 0.8=0.25
0.8=0.25
)U.S=0.25
(

& CRANKSHAFT & PISTON

Description
CRANKSHAFT ASSY
PARALLEL PIN 8X16
GEAR, CRANKSHAFT
KEY 7X 14
SPRING PIN 4X10
WASHER
BOLT, V-PULLEY
BOLT, FLYWHEEL
FLYWHEEL ASSY
GEAR, RING
PISTON W/RINGS
RING SET, PISTON
PIN,PISTON
CIRCLIP 26
ROD ASSY, CONNECTING
BUSH, PISTON PIN
BOLT, CONNECTING ROD
BEARING, CRANKPIN
PISTON W/RING 0S=.25
RING SET 0.S=0.25
METAL.PIN US=0.25
V-PULLEY, CRANKSHAFT

FARRARORARORARRNRLRPRORRPRRRERPERO

~+
<

@

(2)
(2)
®3)

NN

c oo
w v w;m

oo o
N NN
N/ N/ N/

Page:08



Engine for TB53FR 4TNE88-ETBZ
LUB.OIL SYSTEM

Y00D6851

4TNEBB- (E) TB (1, Z) 9 LOJATLy
LUB.OIL SYSTEM

24

Reference  Fig09 09



REF NO.
1
14
15
16
17
21
22
23
24
25
26
27
28
29
30
31
35
36
37
38
39
40
41

PARTS NO.
129407-32000
129150-32020
26450-060252
129150-35041
129436-35091
26106-080352
129150-35101
129150-35111
129150-35151
129001-35300
129150-35350
24311-000160
26106-080202
114250-39450
124160-39140
129550-39450
124550-59830
124550-59820
22190-080002
22190-100002
171420-34820
121520-34810
22190-080002

Reference:Fig09

LO-P CMP

PK(LO-P

6 6X 25

PK( )(

LO cuip
8X 35

80X80L
,LO

(
0 1A P 16.0
8X 20

(0.5KG)
10

LO-T CMP
CMP 8

)

LO

PUMP ASSY, LUB. OIL

LUB.OIL SYSTEM

Description

GASKET, L.0. PUMP
BOLT M 6X 25
GASKET, (NON-ASB.)

PIPE ASSY, LUB. OIL
BOLT M 8X 35 PLATED

BRACKET, STRAINER
GASKET, (NON-ASB.)
FILTER 80X80L

BOLT,LUB.O. STRAINER

NUT

0-RING 1A P-16.0

BOLT M 8X 20 PLATED

SWITCH, (0.5KG)L.0.

BOLT 10, PIPE JOINT

PIPE ASSY, LUB. OIL

BOLT W/ SEAL WASHER
BOLT 8, PIPE JOINT

SEAL WASHER 8S
SEAL WASHER 10S
DIPSTICK, LUB. OIL
GUIDE, DIPSTICK
SEAL WASHER 8S

Q "ty

PR RNRRRRRRPWORRRRRRNRR,ARE

Page:09



Engine for TB53FR 4TNE88-ETBZ
COOLING WATER SYSTEM

YO0D6851
4TNEBB- (E) TB (1, Z)

4TNEBB-ETBZ

10

CWIATL
COOLING WATER SYSTEM

Reference  Figl0

10



REF NO.
1
2

13
14
15
16
18
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
36
37
38
39
40
41
42
43
44
50
55
56
57
58
59
60
61
62
63

PARTS NO.
121750-49110
129001-42003
23876-030000
26106-080602
25132-003900
129403-42380
121267-44760
129350-49560
129795-49551
129155-49800
129150-49811
124395-49840
26106-080202
121250-44901
124465-44950
129150-49360
129001-42040
129486-42140
26106-080162
119266-49350
129486-42021
171064-44510
121450-44531
124450-44560
121470-44581
23065-070225
124450-44550
121256-44600
23010-038000
129150-49100
129150-49080
23010-050000
129110-44740
26106-060302
129132-44590
129953-44910
129953-44510
119032-44660
121400-44900
119032-44670
119032-44680

Reference:Figl0

cw

cw CMP
PT 3/8
8X 60
% - A39
v - (D=110)
- )
PK( - -
- (71 ©)
PK( - )
PK( - -
8X 20
- (110 C
16
PK 10
(cw-p
0 G 30
8X 16
PK(CW-P
CMP
(- - -
(  7X 225
(
( :12)
- 38
CMP
- 50
(D390*KC
6X 30
- CMP
- CMP
ASSY

COOLING WATER SYSTEM

Description

JOINT
PUMP ASSY,COOLANT

PLUG PT3/8,SCREW
BOLT M 8X 60 PLATED
V-BELT (A-39)
V-PULLEY(D=110)
SPACER
COVER, THERMOSTAT
GASKET, (NON-ASB.)
THERMOSTAT
GASKET, (NON-ASB.)
GASKET, THERMO. CASE
BOLT M 8X 20 PLATED
SWITCH, THERMO(110 C
GASKET 16
GASKET 10
JOINT
0-RING,CW-P
BOLT M 8X 16 PLATED
SENSOR, THERMO.
GASKET
SUB-TANK ASSY

CAP

CLAMP

GASKET

HOSE 7X 225
CLAMP, SUB-TANK
BRACKET, SUB-TANK
CLAMP 38
COCK ASSY, 3-WAY

COCK, DRAIN
CLAMP 50
FAN (D=390), COOLING
BOLT M 6X 30 PLATED
NET, WIRE
COOLER,OIL
RADIATOR

CAP ASSY

LABEL

HOSE, RUBBER

CLAMP

Q "ty

NP RRRPRRRARNRRNRRRRRRRRRWRRRRRNNRRRRRRRRONR R

Page:10



Engine for TB53FR 4TNE88-ETBZ
FUEL INJECTION PUMP

YO0D6851
4TNEBB- (E) TB (4, Z)

1-1 FO7 3% 7
FUEL INJECTION PUMP

Reference Figll

11



REF NO.
2

8
9
11
12
15
16
17
18
19
26
27
28
31
32
33
34
35
36
37
38
39
40
41
46
47
48
49
50
51
52
53
54
55
56
75
76
76-1
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
95
97
98
102
103
104

PARTS NO.

729612-51450 FO

129155-51020
129470-51040
122710-51090
129506-51100
129155-51140
174307-51170
129155-51180
124950-51190
129155-51200
129155-51270
129155-51280
129100-51300
129155-51320
129155-51340
124550-51350
124550-51370
129155-51370
129155-51380
129155-51390
129555-51400
129155-51410
129155-51420
129155-51450
129555-51500
129155-51521
129155-51530
129155-51540
129155-51550
122117-51560
174307-51560
129155-51570
129155-51580
129155-51591
129155-51600
129555-51701
129555-51710
129555-51711
129555-51751
129555-51760
129155-51790
129156-51910
129155-51930
129155-51940
22190-160002
22217-050000
22217-060000
22351-050010
24101-063034
24341-000160
26022-050122
26022-060162
26116-050302
26716-060002
129155-51050
129208-54500
22217-120000
26716-120002
129155-52050
129100-52200
129208-51060

Reference:Figll

FO

ASSY

cuP
AC

CMP

0 1A' S 16.0

FUEL INJECTION PUMP

Description

PUMP ASSY, F.INJECT

STUD, FEED PUMP
CAMSHAFT
KEY
PLUNGER W/BARREL
PIN, BARREL LOCKING
RETAINER A
SPRING SHOE, PLUNGER
SPRING, PLUNGER
TAPPET ASSY
LOCKING, TAPPET
0-RING S6
VALVE W/SEAT, DELIV.
SPRING, DELIV. VALVE
GUARD,DELIVERY VALVE
GASKET, DELIVERY
0-RING, DELIVERY
STOPPER, VALVE
LOCKING (A)
LOCKING (B)
DEFLECTER
CHECK BOLT,DEFLECTOR
PLUG  (M16)
SHIM SET, ADJUSTING
RACK, CONTROL
BUSH, RACK
SPACER, AUX. SPRING
CIRCLIP
PINION, CONTROL
SCREW, PINION
PINION
PLUG (M12)
0-RING
SPRING, RACK
SHIM PACK
COVER
GASKET
GASKET
COVER, SIDE
GASKET
LOCKING, RACK
LABEL, CAUTION
SPACER T=3.25
SPACER T=1.5
SEAL WASHER 16S
SPRING WASHER 5
SPRING WASHER 6
SPRING PIN 5X10
BALL BEARING
0-RING 1A S-16.0
SCREW M 5X 12
SCREW M 6X 16
BOLT M 5X 30 PLATED
NUT 6
BALL BEARING, THRUST
FLANGE ASSY

SPRING WASHER

NUT 12
GASKET
COVER
SUPPORT

Q'ty
1

N
PRPRRPRPRPRREPNNRARRPRENNNRRRRRRRRRRRARRRERARMRNRRRRRRRPRNONNAARRMARARMADRDRNRADRDRNRADRNRREN

R
@

NO.2 FO
NO.12

ASSY

Page:11



Engine for TB53FR 4TNE88-ETBZ
GOVERNOR

Y00D6851

ATNEBB- (E) TB (1, Z) 1 2 ViV
GOVERNOR

24

CLASSIFIED MARK

67 56

Reference  Figl2

12



REF NO.

0~ 01N

10

11
15

16
19
23
24
25
30
31
32
46
56
57
58
59
60

62
63
64
65
66

68
69
70
71
72
73
74
75
76
77
78
80
81
105

106

107
108

PARTS NO.
129155-51280
129052-61050
129052-61060
129052-61070
129155-61120

129155-61130

129155-61140

129486-61201
129155-61341

129100-61400
129155-61430
129155-61450
129155-61460
129155-61480
129052-61390
119908-61501
174307-51700
129486-61540
119660-61901
129155-61950
124550-66370
22117-040000
22190-060003
22190-100002
22190-120002
22287-120000
22372-040000
23887-100002
24341-000280
26106-060102
26106-060102
26106-060102
26106-060142
26106-060202
26756-060002
26776-120002
26366-080002
129100-61440
129100-61650
129486-61710
119285-77951
129100-61930
129132-61550
129155-61350

129155-61360

129155-61830
120323-61470

Reference:Figl2

CMP

0 (S10
(Fo

0-

GOVERNOR

Description
RING S6
PACKING
COVER
PACKING
LINK L=30(MARK 0

LINK L=31(MARK 1

LINK L=30.5(MARK 05)

WEIGHT ASSY,GOVERNOR
SLEEVE

SHAFT ASSY, CONTROL
SPACER, SHAFT
BOLT, REVOL. LIMIT
BOLT, IDLE LIMIT
SPACER ASSY
SHAFT, GOV. LEVER
LEVER ASSY,GOVERNOR

SHIM SET

SPRING, SET
RETAINER, SHAFT
BOLT, WASHER BASED
LOCK NUT M 6
WASHER 4
WASHER,SEAL 6
SEAL WASHER 10S
SEAL WASHER 12
WASHER 12
SNAP PIN 4
PLUG 10
0-RING 1A S-28.0
BOLT M 6X 10 PLATED
BOLT M 6X 10 PLATED
BOLT M 6X 10 PLATED
BOLT M 6X 14 PLATED
BOLT M 6X 20 PLATED
LOCK NUT 6
LOCK NUT M12 PLATED
NUT M 8
LEVER, CONTROL
SPRING, FUEL CONTROL
SPRING, GOVERNOR
SOLENOID
NUT, CAP
ANGLEICH ASSY
SLEEVE

SLEEVE

0-RING S10
BOLT, CONTROL

N =)

-

PR R R R RRRNNRONARRPRPRNNRNRRRRRRRNNRRNRR R R

e

@

@

@

@

@

@

(
ASSY) FIG.11
FO

(
ASSY) FIG.11
FO

*

(
ASSY) FIG.11
FO

Page:12



_compgg)atgr(ajl;)a’)ts-rﬁanualbooﬁ-nglbjlfzqg@\/y v /\“\/
FUEL INJECTION VALVE

25

&
I
L } : 44

55 46 54 54

Sample of manual. Download All 82 pages at:
https://lwww.arepairmanual.com/downloads/takeuchi-th53fr-mini-compact-excavator-parts-manualbook-no-bj1z005/

Reference  Figl3 13



https://www.arepairmanual.com/downloads/takeuchi-tb53fr-mini-compact-excavator-parts-manualbook-no-bj1z005/
https://www.arepairmanual.com/downloads/takeuchi-tb53fr-mini-compact-excavator-parts-manualbook-no-bj1z005/

